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Appendix B.1: Test Results of 20dB Bandwidth

Test Result
TestMode Antenna Channel 20db EBW[MHZ] FL[MHZ] FH[MHZz] Limit{MHz] Verdict
2 4GHz 2402 2.076 2400.992 2403.068 PASS
SRD Ant1 2440 2.082 2438.989 2441.071 PASS
2480 2.079 2478.989 2481.068 PASS
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Test Graphs
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A TUVRheinland®
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A TUVRheinland®

Appendix B.2: Test Results of 99% Bandwidth

Test Result
TestMode Antenna Channel OCB [MHZz] FL[MHZ] FH[MHZz] Limit[MHz] Verdict
2 4GHz 2402 1.9716 2401.0299 2403.0015 PASS
SRD Ant1 2440 1.9769 2439.0280 2441.0049 PASS
2480 1.9713 2479.0280 2480.9993 PASS




Priifbericht - Produkte
Test Report - Products

Appendix B
CN25PVY0 002
Page 6 of 41

A TUVRheinland®

Test Graphs
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InputZ- 50 & Aften: 40 dB
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Appendix B.3: Test Results of Carrier Frequency Separation

Test Result

TestMode Antenna Channel Result{MHZz] Limit{MHZz] Verdict
2.4GHz SRD Ant1 Hop 2.000 >1.386 PASS
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Test Graphs
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Appendix B.4: Test Results of Time of Occupancy

Test Result
TestMode Antenna Channel BuEthidi Totalkops Result[s] Limit[s] Verdict
[ms] [Num]
2.§1§Sz Ant1 Hop 1.079 68 0.0734 <0.4 PASS
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A TUVRheinland®

Test Graphs
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Appendix B.5: Test Results of Number of Hopping Frequency

Test Result

TestMode Antenna Channel Result{Num] Limit[Num] Verdict

2.4GHz SRD Ant1 Hop 40 =215 PASS
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Test Graphs
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A TUVRheinland®

Appendix B.6: Test Results of Band Edge Measurements

Test Result
TestMode Antenna ChName Channel Rg;%el l[-\;eBs:]I]t [blénr:] Verdict
2.4GHz Ant1 Low 2402 11.85 -29.24 <-8.15 PASS
SRD High 2480 11.30 -39.75 <-8.70 PASS
2.4GHz Ant1 Hopping 2402 10.77 -35.31 <-9.23 PASS
SRD Hopping 2480 8.66 -37.57 <-11.34 PASS




Priifbericht - Produkte
Test Report - Products

Appendix B
CN25PVY0 002
Page 15 of 41

A TUVRheinland®

Test Graphs
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A TUVRheinland®

5 Marker Table

Mode Trace Scale

N
N

1

Scale/Div 10 dB

5 Marker Table

Mode Trace Scale

N
N

1
1

InputZ- 500
Corr CCorr
Freq Ref: Int (S)

InputZ 50 0
Corr CCorr
Freq Ref: Int (S)

#Atten- 30dB

Ref Lvl Offset 22.28 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function

#Afien: 30 4B

Ref Lvl Offset 22.16 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Function

Wide #Avg Type: Power

Function Width

Function Width

Function Value

Function Value

Frequency

Full Span

Start Freq
2.398000000 GHz

Stop Freq

Swept Span
Zero Span

Full Span

Start Freq
2479000000 GHz

Stop Freq

ATOTUNE |




Appendix B A TUVRheinland®

Priifbericht - Produkte CN25PVY0 002
Test Report - Products Page 17 of 41

Appendix B.7: Test Results of Conducted Spurious Emission

Test Result
TestMode Antenna Channel Frﬁﬁﬂl?_iazr]]ge Rggt:%el Ejegrl:]l]t [Ialg]nl]t] Verdict
Reference 10.07 10.07 - PASS
2402 30~1000 10.07 -37.59 <-9.93 PASS
1000~26500 10.07 -28.48 <-9.93 PASS
2 4GHz Reference 10.56 10.56 PASS
SRD Ant1 2440 30~1000 10.56 -38.06 <-9.44 PASS
1000~26500 10.56 -28.68 <-9.44 PASS
Reference 8.38 8.38 - PASS
2480 30~1000 8.38 -37.11 <-11.62 PASS
1000~26500 8.38 -28.07 <-11.62 PASS
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Test Graphs
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Appendix B.8: Test Results of Radiated Spurious Emissions

Note:

1) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18 GHz were reported.

30 MHz - 1GHz

EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
50+ |_
T f
£ 40 |
S
e 7
g T *
— 2071 *
T * *
10 &
1 t ——+—+ t t t t ——+—+ !
30M 50 60 80 100M 200 300 400 500 g00 1G

Frequency in Hz

Critical_Freqs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
50.071539 13.78 40.00 26.22 1000 | H 232.0 -18.4
104.839231 13.70 43.50 29.80 1000 H 0.0 -18.9
234.296923 11.17 46.00 34.83 1000 H 0.0 -18.0
572.379231 18.56 46.00 27.44 100.0 | H 6.0 -10.3
872.967308 24.99 46.00 21.01 100.0 | H 36.0 -5.1

Final_Result

Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
60T
50+ |_
T+ I
£ 40 |
]
8
= 0+
2 7T *
3 et
*
4 o * *
10
0 } } —t+—t } } } } } —t !
30M 50 &0 g0 100M 2on 300 400 500 g00 1G
Frequency in Hz
Critical Freqs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
41.751923 13.99 40.00 26.01 100.0 | V 66.0 -19.7
104.652692 14.16 43.50 29.34 100.0 | V 48.0 -18.9
362.598077 15.90 46.00 30.10 100.0 | V 182.0 -14.6
422.700769 17.35 46.00 28.65 100.0 | V 207.0 -13.2
821.482692 23.33 46.00 22.67 100.0 | V 125.0 -5.8
Final_Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuV/m) (dBuV/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz
Note: The highest waveform in the figure is 2.4GHz SRD Fundamental.

EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130
120+
100+
c 1
@ 80T
m 4
©
£ B0+
] I ¥
Q *
404
20t
0 t t t t H
1G 2G 3G 4G 5G 620G
Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/im) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4804.000000 53.76 - 74.00 20.24 150.0 | H 252.0 13.3
4804.000000 - 45.33 54.00 8.67 150.0 | H 252.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
100+
e o]
i
m 1
©
£ B0+
e *
2 &W
40 7
_M
20
0 : : : : H
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4804.000000 54.43 74.00 19.57 150.0 | V 324.0 13.3
4804.000000 - 45.88 54.00 8.12 150.0 | V 324.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
100
80—+
c 1
BB OG0T
S T * *
c
£ *
g 4+ i
3
20+
] } } } } !
6.2G a 9 10G 180G

Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7205.950000 49.96 74.00 24.04 150.0 | H 241.0 8.8
7205.950000 == 44.83 54.00 9.17 150.0 | H 241.0 8.8
11755.341667 --- 43.14 54.00 10.86 150.0 | H 106.0 15.5
11774.025000 50.11 74.00 23.89 150.0 | H 258.0 15.2

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7205.950000 47.79 74.00 26.21 150.0 | V 187.0 8.8
7205.950000 == 43.04 54.00 10.96 150.0 | V 187.0 8.8
9596.433333 45.11 74.00 28.89 150.0 | V 325.0 10.3
9612.658333 --- 36.26 54.00 17.74 150.0 | V 309.0 10.4

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4880.000000 - 42.39 54.00 11.61 150.0 | H 240.0 13.3
4891.000000 53.09 74.00 20.91 150.0 | H 206.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
4879.500000 53.32 74.00 20.68 150.0 | V 318.0 13.3
4879.500000 - 44.06 54.00 9.94 150.0 | V 318.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7319.033333 == 42.45 54.00 11.55 150.0 | H 227.0 8.2
7319.525000 46.62 74.00 27.38 150.0 | H 218.0 8.2
9578.733333 --- 36.05 54.00 17.95 150.0 | H 149.0 10.3
9621.508333 44.15 74.00 29.85 150.0 | H 157.0 10.4

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Mid channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7319.525000 46.20 74.00 27.80 150.0 | V 308.0 8.2
7319.525000 == 40.29 54.00 13.71 150.0 | V 308.0 8.2
10614.183333 --- 39.55 54.00 14.45 150.0 | V 0.0 12.0
10619.100000 46.90 74.00 27.10 150.0 | V 332.0 12.0

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4959.000000 52.70 74.00 21.30 150.0 | H 98.0 13.3
4959.500000 === 42.57 54.00 11.43 150.0 | H 22.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
4959.500000 52.49 74.00 21.51 150.0 | V 256.0 13.3
4959.500000 - 42.31 54.00 11.69 150.0 | V 256.0 13.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7439.983333 48.28 74.00 25.72 150.0 | H 256.0 8.4
7439.983333 == 43.90 54.00 10.10 150.0 | H 256.0 8.4
10609.758333 --- 38.63 54.00 15.37 150.0 | H 247.0 12.1
10623.033333 48.14 74.00 25.86 150.0 | H 282.0 12.0

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Freqs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7439.983333 45.67 74.00 28.33 150.0 | V 325.0 8.4
7439.983333 == 40.59 54.00 13.41 150.0 | V 325.0 8.4
10606.316667 --- 39.22 54.00 14.78 150.0 | V 180.0 12.1
10634.833333 47.96 74.00 26.04 150.0 | V 187.0 12.0

Final_Result

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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Appendix B.9: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical _Freqs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2331.109559 52.35 74.00 21.65 150.0 | H 91.0 8.3
2333.163235 - 40.79 54.00 13.21 150.0 | H 26.0 8.3
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBupV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_Low channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2366.608824 - 40.84 54.00 13.16 150.0 | V 343.0 8.5
2366.944118 51.95 - 74.00 22.05 150.0 | V 292.0 8.5
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2483.517794 === 42.89 54.00 11.11 150.0 | H 268.0 9.0
2483.629412 53.61 - 74.00 20.39 150.0 | H 78.0 9.0
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Model: LB310NC
Test Mode: 2.4GHz SRD_High channel
Order No/Sample No: 168562141/A004038636-001
Test Voltage: Battery
Remark: Temp 22 Humi:55%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2487.525882 - 41.75 54.00 12.25 150.0 | V 249.0 9.0
2488.557500 52.99 74.00 21.01 150.0 | V 350.0 9.0
Final_Result
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/im) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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Appendix B.10: Test Results of Conducted Emission on AC Mains

EUT Information
EUT Name:
Order Number:
Model:
Test Mode:
Test Voltage:
Test Standard:
Test By:/Review By:
Tem./Hum./Pressure:

Lenovo Dual-Mode Wireless ANC Headset 6550
168562141 420

LB310NC

Charging + 2.4G audio play+MIC

AC 120V/60Hz

FCC Part 15

Soloman Wu/Murphy Chen
24.3°C/51.5%/101kPa

Remark: SR2
1001
80T
3
c T 0%
= *
]
§ 40% % i
* %
T *
*
20T
0 } } ———— } } —+—+— } } |
150k 300 400500 800 1M 2M 3M M 5M 6 8 10M 20M 30M
Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin Line | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) (dB) (dB)
0.150 56.19 66.00 9.81 | L1 10.2
0.150 --- 36.90 56.00 19.10 | L1 10.2
0.206 48.51 63.35 14.84 | L1 10.2
0.206 == 34.57 53.35 18.78 | L1 10.2
0.274 == 33.63 50.98 17.35 | L1 10.2
0.276 46.18 60.93 14.75 | L1 10.2
0.415 42.41 57.54 15.13 | L1 10.2
0.420 --- 29.74 47.44 17.70 | L1 10.2
4.050 40.45 56.00 156.55 | L1 10.3
4.094 == 19.56 46.00 26.44 | L1 10.3
4.651 - 24.10 46.00 21.90 | L1 10.4
4.709 43.15 56.00 12.85 | L1 10.4
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Meas. Time Bandwidth Line | Corr.
(MHz) (dBuV) (dBuVv) (dBuVv) (dB) (ms) (kHz) (dB)
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EUT Information

EUT Name: Lenovo Dual-Mode Wireless ANC Headset 6550
Order Number: 168562141 420

Model: LB310NC

Test Mode: Charging + 2.4G audio play+MIC

Test Voltage: AC 120V/60Hz

Test Standard: FCC Part 15

Test By:/Review By:
Tem./Hum./Pressure:

Soloman Wu/Murphy Chen
24.3°C/51.5%/101kPa

Remark: SR2
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Frequency in Hz
Critical _Freqs
Frequency MaxPeak | Average Limit Margin Line Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.150 54.64 66.00 11.36 | N 10.2
0.150 -—- 36.85 56.00 19.15 | N 10.2
0.201 47.11 63.55 16.44 | N 10.2
0.208 -—- 30.25 53.28 23.03 | N 10.2
0.304 41.84 60.13 18.29 | N 10.2
0.308 - 26.07 50.04 2397 | N 10.2
0.435 - 22.29 47.15 24.86 | N 10.2
0.452 36.61 56.84 20.23 | N 10.2
4.677 35.48 56.00 20.52 | N 10.4
4.798 - 21.67 46.00 2433 | N 10.4
10.601 40.65 60.00 19.35 | N 10.6
10.639 - 29.42 50.00 20.58 | N 10.6
Final_Result
Frequency QuasiPeak | CAverage Limit Margin Meas. Time Bandwidth Line Corr.
(MHz) (dBuV) (dBuV) (dBpV) (dB) (ms) (kHz) (dB)




